SN

(Cross Pan screwM4%6

T

w
—

£

[\l

L&

[\)
co

[\\]
~J

38

Lower bracket

Angular contact bearing

37

Six angle shaft

Stator assembly

36

Coupling

Lower bearing block

35

Cross sunk screw M8

Motor Barrel

=~

(

w

114

N N[O OO J| OO

61 1 30| Net cover 1

60 1 29| Cable 1

59 1 28| Copper Pressure clamp 1

58 1 271 Copper Shim 1

57 1 26| Pressure clamp 1

44 56 1 25 | Pressure line plastic cushio 1

. 55 1 24| Three rubber pad 1
4 n 23| Three plastic pad 1

53 n 22| Upper bearing block 1

52 n 21 | Vechanical seal static ring 1

] n 201 Mechanical seal 1

50 2 19| Pump barrel 1

49 1 18 Connector 1

48 1 171 Sand throwing cup 1

\ 42 47 1 16| 011 eye screw M8*10 1
46 1 15| 0-type Ring 13.5%2.2 1

45 1 14| Nut I8 1

44 | OUTLET 1 13| Spring washer 8 1

\ 41 43 | Valve seat 1 12| Full threaded bolt M8#35 1
42 | Upper bracket 1 T 1

AN 40 41 | Guide vane 1 10| Button 1
40 | Inpeller n 9 | Ball bearing 1

39 | Cover plate 1 Rotor assembly 1

1 1

1 1

1 1

1 1

2 1

1 1

4 1

o(E) A

ft &

=

[

\)
\)

HEHES

K HES

34 |Cable guard buckle 0il bag
33 | Cable guard The bottom cover
32 |Cross Pan screw M4 The bottom cover spring
[tem Name Q1Y Name
i K [EsocHE % 4 A A

V,

(R

H H

Mg [ H &

7

i

W oB B 1R
S 1:3
pie ik ik




